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Test Report

Report No.:2019318000 Date: 2019/10/16
Anti-fake: S1C671CC Page: 1/3

Client:  Handan Yidao Metal Products Co.,Ltd
Address: No.183 Lianfang East Road,Handan,Hebei China

Product: Dia.36mm Thread bar grade 930
Dimension: D36X700 mm

Quantity: 1PC

Grade: —

Material: Grade 930

The information above is provided by the client. Our laboratory is not responsible for its authenticity.

Sample Source: Supplied by client
Sample Description: Integrity,black
Receiving Date: 2019-10-08

Test Date: 2019-10-12~2019-10-16

Specification & Conformance Requirement:

The technical requirement supplied by client.

Test Result: See next page
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Declaration: 1. This test report shall be invalid if without the laboratory testngtt: 5; griatures of authos test
report shall be invalid if altered. 3. Our laboratory is only responsible for the original report. Copying, faxing, photespying versions of
the report is only for reference purpose. 4. This report is invalid if parted. 5. This test report shall not be reproduced except in full without
the written approval of the laboratory. 6. This report is responsible for designated samples only. 7. Any objection of the test result should
be declared timely. The tested samples will be kept for 45 days. 8. If tested samples are returned or expired, retest will no longer be
offered. 9. The last digit of the report number is the version number, the original number is "0". The version number increased when this
report revised, meanwhile the original report invalid, the changed information is identified in bold font.10.If the uncertainty is not given in
this report, the decision rule is simple acceptance.
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Test [tem Test Method Requirement Result Conclusion
Tensile strength N =
R./MPa GB/T 228.1-2010 =>1080 1198 Pass
Yield strength Rp0.2/MPa GB/T 228.1-2010 =930 1128 Pass
Elongation A/5d,/% GB/T 228.1-2010 =0 8.5 Pass
Elongation Agt/% GB/T 28900-2012 =35 3.5 Pass
Reviewed by: {“'j H"""""j
Test Item Test Method Requirement ‘ Result Conclusion
P/% GB/T 4336-2016 <0.035 0.014 Pass
S/% GB/T 4336-2016 <0.035 <0.008 Pass

Reviewed by: {"’w SAV'LA"'W &ﬂ'mt

201931800-Chemical analysis—Before testing 201931800-Chemical analysis-Testing
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201931800-Chemical analysis—After testing 201931800-Tensile test—curve

201931800-Tensile test—Before testing 201931800-Tensile test-Testing
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201931800-Tensile test—After testing
REPORT FINALIZED
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